
Henny Penny         Model 520

SECTION 6. PARTS INFORMATION

6-1.  INTRODUCTION This section lists the replaceable parts of Henny Penny Model
520 Compact Pressure Fryer.

6-2.  GENUINE PARTS Use only genuine Henny Penny parts in your fryer.  Using a
part of lesser quality or substitute design may result in cabinet
damage or personal injury.

6-3.  HOW TO FIND PARTS To find items you want to order from the Parts List, proceed
as follows:

1. Referring to the illustration in this section, find the part item
number of the part needed.

2. Find the item number in the parts list, which shows the Henny
Penny part number, a description of the part, any model or
usage limitations, and the quantity of parts used.

6-4.  HOW TO ORDER Once the parts you want to order have been found in the
Parts List, write down the following information:

Example:

Item number 31
Part number 17308
Description Filter Valve

From the date plate list the following information:

     Example:

Product number 02571
Serial number 00179
Phase 3
Voltage 208

Recommended replacement parts, stocked by your distributor, are
indicated with √√√√√ in the parts lists.  Please use care when ordering
recommended parts, because all voltages and variations are
marked.  Distributors should order parts based upon common
voltages and equipment sold in their territory.

206        6-1

6-5.   RECOMMENDED
SPARE PARTS FOR
DISTRIBUTORS



Henny Penny         Model 520

6-2                               101



Henny Penny         Model 520

520 FRYER PARTS LIST

PART
NO. NUMBER DESCRIPTION Qty.

37956 LID ASSEMBLY, Complete .............................................. 1
√√√√√ 1 19475 TORSION SPRING, Lid .................................................. 1

2 37955 LID, Machined Casting ...................................................... 1
3 32227 KNOB .............................................................................. 1
4 16165 SPRING, LockPin ............................................................. 1
5 37505 RETAINER, Pin. ............................................................... 2
6 37751 LOCKING LEVER ARM ASSEMBLY ............................ 1
7 SC01-049 SCREW #6-32 x 3/8 PH-RHD C ..................................... 6
8 19471 LINER, Lid ....................................................................... 1

√√√√√ 9 19472 GASKET, Lid ................................................................... 1
10 SC01-152 SCREW #6-32 x 3/8 PH-FHD SS .................................... 8
11 36146 CAMSHAFT, Machined ................................................... 1
12 RR01-008 RING, Ret.1 1/2 Shaft ....................................................... 1
13a 29070 ELEMENT SPREADER-BAR.......................................... 3
13b 29359 ELEMENT SPREADER ................................................... 3
13c SC01-055 ELEMENT SPREADER-SCREW .................................... 3
14 36177 EXTRACTION CAM ...................................................... 1

√√√√√ 15 29224 HEATING ELEMENT, 6KW, 208V ................................. 1
√√√√√ 36072 HEATING ELEMENT, 6KW, 220V ................................. 1
√√√√√ 48436 HEATING ELEMENT, 6KW, 230V ................................. 1

16 RR01-009 RING, Ret. 1 1/8 Shaft ...................................................... 1
17 36562 PIN, Cam ......................................................................... 1
18 29339 SLEEVE, Fryer ................................................................. 1
19 36094 HANDLE, Finished ........................................................... 1
20 29397 SPRING ........................................................................... 1
21 29341 NUT, Handle ..................................................................... 1
22 38231 SHAFT, Handle (units built before 1993 use 38231 & 36094) 1
23 16102 KNOB, Spindle (Red) ....................................................... 1
24 16855 SEAL, “O” Ring ................................................................ 2
25a 29295 BRACKET, High Limit Thermocouple - BAR .................... 2
25b 29297 BRACKET, High Limit Thermocouple ............................... 2
25c SC01-055 BRACKET, High Limit Thermocouple -SCREW ............... 6
26 36079 SCREW, 5/16-24 x 1 Flat HD .......................................... 2
27 36145 LATCHPLATE, Machined ................................................. 1
28 36163 POT & COUNTERTOP WELDMENT ............................ 1
29 36056 SHIM, Latch .005 ............................................................. 1
30 17255 COTTER PIN ................................................................... 4

√√√√√ 31 17308 FILTER VALVE................................................................ 1
32 19739 ROD, Filter Valve Extension .............................................. 1

206                                6-3

√√√√√ recommended parts



Henny Penny         Model 520

520 FRYER PARTS LIST (Continued)

PART
NO. NUMBER DESCRIPTION Qty.

33 WA01-005 WASHER, AM. Std. 10 x 1-5/16 OD, Type A, Series N .. 2
34 NS01-017 NUT, Hex 5/8-18 Brass I ................................................. 2
35 19193 SIDE PANEL ASSEMBLY .............................................. 2
36 NS03-031 #8 TINNERMAN FASTENER ....................................... *
37 SC04-002 SCREW, #8-32 X 3/8 PH THD C ................................... *

√√√√√ 38 16738 TEMPERATURE CONTROL, High Limit ........................ 1
39 29285 BRACKET, Contactor ..................................................... 1

√√√√√ 40 19405 CONTACTOR ................................................................ 2
√√√√√ 41 36067 TIMER, 240 v, 60 HZ ...................................................... 1

42 26462 BUZZER, 208/240 V ....................................................... 1
43 SC01-023 SCREW, #6-32 X 1/4 PH RHD C ................................... 1
44 29607 BRACKET, Contactor ..................................................... 1
45 36082 CONTROL PANEL, w/Weld Stud ................................... 1
45 29333 DECAL, Control Panel .............................................. 1

√√√√√ 46 17664 SWITCH, Power ............................................................. 1
√√√√√ 47 16624 LIGHT, Indicator .............................................................. 2
√√√√√ 48 30261 SWITCH, On-Off-On ...................................................... 1

49 16706 THERMOSTAT KNOB ................................................... 1
50 16704 THERMOSTAT BEZEL................................................... 1
51 29982 COVER, Lower Front ...................................................... 1
52 29407 RECESS PANEL & DECAL ASSY ................................. 1
53 19743 ROD, Drain Valve ............................................................ 1
54 EF02-016 STRAIN RELIEF, SQUEEZE, 3/8 ................................... 1
55 NS02-006 NUT, #10-24, Hex Keps C .............................................. *
56 SC01-152 NUT, #6-32 x 3/8 PH FHD SS ........................................ 2

√√√√√ 57 18227 MICROSWITCH ............................................................ 1
58 29287 BRACKET ...................................................................... 1
59 NS01-007 NUT, #10-24 Hex Std. S ................................................. 2
60 27154 CASTER, 5” Swivel & Locking ........................................ 2
61 SC01-026 SCREW, 5/16-18 x 3/4 Hex HD C .................................. *
62 SC01-038 SCREW, #10-24 x 3/8 ..................................................... *
63 LW02-014 LOCKWASHER, 5/16 Int. Star ....................................... *
64 NS02-008 NUT, 5/16-18 Hex Keps ................................................. *
65 29355 CHANNEL, Side ............................................................. 4
66 29813 BRACKET, High Limit Therm .......................................... 1
67 NS02-002 NUT, 1/4-20 Hex Keps C ................................................ *
68 29992 CONDENSATE PAN SUPPORT ASSY ......................... 1
69 29983 CONDENSATE WELD ASSY ........................................ 1

√√√√√ 70 18402 THERMOSTAT CONTROL ........................................... 1

6-4                                                                                                                                                                 206

recommended parts
* as required



Henny Penny         Model 520

520 FRYER PARTS LIST (Continued)

PART
NO. NUMBER DESCRIPTION Qty.

71 36427 BRACKET, Support ........................................................ 2
72 SC04-003 SCREW, #8-32 x 3/8 PH PHD S ..................................... *
73 52621 COUPLING, Drain Valve ................................................. 1

√√√√√ 74 69289 UNION, Handle Fitting .................................................... 1
75 28170 CASTER, 5" Non Swivel & Non Locking ........................ 2
76 19596 TUBING, Pump to Filter ................................................... 1
77 19747 PIVOT ROD, DrainValve (Below SN: GD001IH) ............ 1
77 55165 LEVER Weld Assy (SN: GD001IH and Above) ............... 1

√√√√√ 78 69289 UNION, Male Fitting ....................................................... 1
79 17260 DRAIN VALVE ............................................................... 1
80 17437 PUMP-Filter L-S ............................................................. 1
81 16807 FITTING CONNECTOR, Male ...................................... *
82 16808 FITTING SLEEVE, Steel ................................................. *
83 16809 NUT FITTING ................................................................ *
84 WA01-002 WASHER, 1/4 Type B, Series 2 ....................................... *
85 19707 BOX, Junction .................................................................. 1
86 19708 COVER, Junction Box ..................................................... 1
87 29332 PLATE, Mounting Motor .................................................. 1
88 SC01-040 SCREW, 5/16-18 x 1/2 Hex HD C .................................. *
89 SC01-022 SCREW, 1/4-20 x 3/4 Hex HD C .................................... *
90 SC02-023 SCREW, #8-B x 3/8 PH THD S ...................................... *
91 29394 CORNER POST ASSEMBLY......................................... 2

√√√√√ 92 67583 MOTOR, Filter Pump 50/60 HZ - 1/2 Horse .................... 1
93 36134 STEAM BOX WELDMENT ........................................... 1
94 36137 TOP, Steam Box .............................................................. 1
95 SC02-012 SCREW, #10-AB x 3/8 P THD........................................ *
96 36339 HINGE BLOCK, L.H., Machined .................................... 1
97 36085 SHIM, Hinge .005 ............................................................ *
98 36338 HINGE BLOCK, R.H., Machined ................................... 1
99 SC01-154 SCREW, 5/16-18 x 1/2 SOC HD CAP ........................... 1
100 36080 SCREW, 5/16-24 x l SOC HD CAP ................................ 4
101 36089 STOP, Lid ........................................................................ 2
102 19734 TUBING, Solenoid to Steam Box ..................................... 1
103 36509 BRACKET, Steam Box Stack .......................................... 1
104 SC04-006 SCREW, 1/4-20 x 1/2 Hex HDC ..................................... *
105 17407 CONNECTOR, 1/2 Male Elbow ..................................... 1
106 29589 STACK ........................................................................... 1
107 29591 CAP, Stack ...................................................................... 1
108 RR01-011 RING, Ret. 1/2" Shaft, Heavy Duty ................................... 2

206                                6-5

recommended parts
* as required



Henny Penny         Model 520

520 FRYER PARTS LIST (Continued)

PART
NO. NUMBER DESCRIPTION Qty.

√√√√√ 109 18721 VALVE, Solenoid ...................................................................... 1
110 29309 SHIELD, Front .......................................................................... 1
111 FP01-061 NIPPLE, 1/2" ............................................................................. 1
112 36205 PIN, Hinge Lid ........................................................................... 1

√√√√√ 113 29974 GAUGE, Pressure ..................................................................... 1
114 FP01-011 1/2 NPT PIPE TEE, 304 SS .................................................... 1

√√√√√ 115 59742 VALVE, Relief Assembly .......................................................... 1
116 19733 TUBING, Dead Weight to Steam Box ..................................... 1
117 FP01-061 NIPPLE, 1/2" ............................................................................. 1
118 FP01-065 CONNECTOR, 3/8 Tube, 1/4 NPT, Female .......................... 1
119 19732 TUBING, Dead Weight to Pressure Gauge. ............................ 1
120 FP01-056 CONNECTOR, 3/8 Tube, 1/4 NPT, Male ............................. 1
121 FP01-058 ELBOW, 1/4 Tube, 1/4 NPT, Male. ........................................ 1
122 16926 CAP, Dead Weight Valve .......................................................... 1
123 16902 SEAL, “O” Ring ......................................................................... 1
124 16903 DEAD WEIGHT, 14 PSI .......................................................... 1
125 16918 ORIFICE, 12 PSI ...................................................................... 1
126 19736 BODY, Valve .............................................................................. 1
127 19735 TUBING, Pot to Dead Weight .................................................. 1

√√√√√ 128 51066 EMC Filter Board Assy.-CE (not shown) ............................... 1
129 48434 JUNCTION BOX Assy.-CE (not shown) ............................... 1
130 63095 ADJUSTABLE LEG (not shown) ............................................. 4

Electronic Controls Parts (not shown)

38665 CONTROL PANEL  ASSY.- Complete. ................................. 1
40301 DECAL - Control Panel ............................................................ 1

√√√√√ 40302 CONTROL BOARD ASSEMBLY ........................................... 1
√√√√√ 40262 DISPLAY BOARD ASSEMBLY .............................................. 1
√√√√√ 40300 INPUT/OUTPUT BOARD ....................................................... 1
√√√√√ 40500 REPLACEABLE BEEPER ....................................................... 1
√√√√√ 30261 POWER SWITCH .................................................................... 1
√√√√√ 29523 PROBE. ...................................................................................... 1
√√√√√ 28979 TRANSFORMER...................................................................... 1
√√√√√ 38855 KEYSWITCH............................................................................ 1

54791 BOOT, Switch ........................................................................... 1

6-6       206

recommended parts



(Gas els) 



Henny Penny         Model 520

520 FRYER PARTS LIST (Continued)

PART
NO. NUMBER DESCRIPTION Qty.

√√√√√ 1 67583 MOTOR, 50/60 Hz ................................................................... 1
2 17476 SEAL KIT .................................................................................. 1
3 17437 PUMP ASSEMBLY ..................................................................... 1

√√√√√ 4 SC01-132 1/4-20 X 5/8 SOC HD CAP SCREW ................................... 4
√√√√√ 5 17451 COVER - PUMP .................................................................. 1
√√√√√ 6 17447 ROTOR - PUMP .................................................................. 1
√√√√√ 7 17446 ROLLER - TEFLON SET(OF 5) .......................................... 1
√√√√√ 8 17453 PUMP O RING GASKET ..................................................... 1
√√√√√ 9 17454 BODY - PUMP ..................................................................... 1
√√√√√ 10 17456 PUMP SHIELD ..................................................................... 2
√√√√√ 11 SC01-026 SCREW 5/16-18 X 3/4 HEX HD C ...................................... 2

FILTER ASSEMBLY(not shown)

45079 FILTER DRAIN PAN ASSEMBLY......................................... 1
19764 FILTER SCREEN, Bottom ....................................................... 1
36100 STANDPIPE ASSEMBLY ........................................................ 1
29081 TUBE, Filter Union to Filter Nut ....................................... 1
65208 NUT, Filter ........................................................................... 1

√√√√√ 69289 FILTER UNION ................................................................. 1
19761 FILTER SCREEN, Top ............................................................. 1
19767 CRUMB CATCHER ................................................................. 1
36113 COVER, Drain Pan Weldment ................................................. 1
17505 CLIPS, Filter ............................................................................. 1

6-8       206

√√√√√recommended parts


